llustrated Parts List

Models
BC200 - BC201

Date: 04/29/98 Part Number; 840132



DRIVESHAFT BC200/201

GEARCASE

Page 2




DRIVESHAFT AND GEARCASE BC200/201

DRIVESHAFT GEARGASE ASSEMBLY
Ref: Part Ref| Part
No.| No. |Description Q'ty|Notes No.! No. !|Description Q'ty|Notes
2 | 219469 |Ciutch Case Assy. 1 |Include 3-7 1 | 218757 Gearcase Assy. 1 [include 2-20
3 218879 |[Bearing Case 1 . 2 215937 ;Gearcase 1
4 | 714167 |Bearing 1 #B000ZZ 3 | 089845 iBolt 1 |M8x10
5 | 014210 |C-Shaped Snap Ring 10 1 {S10 4 | 261246 |[Cap Screw 1 |M5x 25
6 | 054676 |Snap Ring 17Az8 5 | 210554 |Bearing 1 1#608
7 | 261856 |Clutch Drum 1 6 | 210555 |Gear i
8 261246 |Cap Screw 1 IM5X25 7 210556 |Blade Axis 1
9 | 261248 |Ciutch Drum Case 1 8 | 972893 |Bearing 1
10 | 261743 |Bearing 2 [#BOD0DZZNSTS 9 055185 [Snap Ring 1 |H28
11 261774 |Clutch Drum 1 10 | 215544 |Pinion Gear 1
12 | 261786 |[Grommet 1 11 210560 |Bearing 1 #809
13| 261250 |Bait i IMEX 20 12 | 140268 |Bearing 1 [#609Z
14 | 261233 |Screw, Alignment 4 13 | 140269 |Snap Ring 1[50
15| 218700 |Driveshait Tube 1 14 | 140270 !Snap Ring 1 |[H24
15§ 215851 (Driveshaft Tube 1 15 | 215641 {Qil Seal 1 |D18286
16 | 219268 |Driveshaft(W/Threads) 1 |{BCZ01) 16 | 217844 |Collar 1 [12x18x8.5L
16 | 215657 |Driveshaft(Splinéd) 1 |(BC200) 17 | 217845 |Boss Adapter 1
17 | 216191 |Label ] 1 18 | 215546 |Clamping Washer 1
18 | 218534 |Label 1 19 | 215547 |Stabilizer 1
18 [ 295535 iLabel i 20 | 215610 |Bolt 1 |[M8x22
20 | 210781 _[Shoulder Sirap T_INot Shown 21 | 261762 |Screw 1 [Mex14
21 | 213548 |Plastic Tube 1 22 | 215941 |Cover Assy 1 |Include 23-26
22 | 213445 |Lead Wire 1 23 | 213843 [Cover 1
23 | 213444 |Throtle Cable 1 24 | 215943 |Bracket 1
24 | 215532 [Shaft Grip 7 25 | 261246 |[Cap Screw 2 M5x25
585 1 215096 |Throtls Lever 1 26 | 215942 [Threaded Bracket 1
26 | 215933 |Bracket Assy 1 [include 27
27 | 261762 |Screw 1 |[M5X14
28 | 215601 |Loop Handle Assy 1 lInclude 29-32
29§ 214982 [Handle Assy 1
30 | 213171 |Packing 1
31| 215608 |Cap Screw 4 M5X30
32 | 080846 |Nuf 4 M5
33| 214083 |[Outer Guide 1

Page 3




AE200 ENGINE




AE200 ENGINE

Ref; Part Ref| Part |Description Q'ty Notes
No.| No. |Description Q'ty[Notes Ne.| No.
2 260993 |Cylinder 1 INew Gasket 45 | 261301 |lgnition Coil Assy 1 [Bc201 includes
Required 46-52
3 261166 |Gasket 1 261069 |(Ignition Coil Assy 1 [Bc200 Indudes
4 | 261250 [Boit 6 |M5X20 46-52
5 | 261938 |Insulator Assy 1 |New Gasket 46 | 261302 | Coil 1 |Be201
Required 261070 [gnition Coil 1 |Bc200
4] 261000 {Heat Shield 1 47 | 261744 |Spark Plug Wire 1 |{Be201 Includes
7 261171 |Gasket 2 ] 48-50
8 | 261248 |Cap Screw 4 [MBX25 48 | 261071 |Ignition Cable 1
§ | 262386 |Mufffer Body 1 |New Muffier 49 | 261074 |Plug Cap 1
Cover Required 50 | 261075 |Connector 1
10 ] 261006 [Plate T 51 | 261072 |Cap 1
ik 262004 (Plate 1 52 | 261073 [Tube 1 106#6.8X80L
12 | 261007 |Gasket Assy 1 53 | 261076 |[Woodruff Key 1
13 261607 |Bolt 1 [M5X 16 54 | 261077 |Nut 1 |Mé
14 | 262387 |{Muffler Cover 1 55 | 261078 |Spacer 1
18 261780 |Screw 4 M4X20 56 | 261256 |Bolt 2 M4 X25
16 | 262388 |Spark Amrester 1 57 | 261200 |Spark Plug 1 (Ngk BpmBy
17 089596 |Tapping Screw 1 IM3X10 58 | 261772 (Lead 2
18 | 261782 ;Top Cover Assy 1 [Includes 19-22 59 | 261202 |[Grommet 1
19 [ 261017 |Top Cover 1 60 | 261786 |Grommet 1
20 261018  |Knob 1 61 261960 [Fuel Tank Assy 1 [|includes 62-80
2% | 261020 |Spacer 1 62 | 261961 {Fuel Tank 1
22 | 261734 |[Clip 1 63 | 261584 |Cap Assy 1 |jIncludes 64-65
23 | 262100 (Label 1 Maruyama 64 | 261578 |Fuel Tank Cap 1
24 | 261024 |Crankcase 1 65 | 261105 |Packing 1
25| 261181 |Bearing 2 |#6000c3 66 | 261695 |Breather Assy 1
26 | 262712 {Oil Seal 1 |Tel0267 67 | 261795 |Fuel Pipe Assy 1 {Includes 68-78
27 262713 | Oil Seal 1 |Te10207 68 | 261112 |Pipe Assy 1 |includes 69-71
28 | 054676 ([Snap Ring 1 [H26 69 | 261115 |Grommet 1
29 261612 |Bolt 3 |M5X30 70 | 261113 |Fuel Pipe 1
30 261032 |Piston 1 71 261114 |Return Pipe 1 [3X5X70L
31 ] 261158 (Piston Ring 1 72 | 261797 [Fuel Filter Assy 1 lincludes 73-77
32 | 261036 |Piston Pin 1 73 { 261798 |[Clip 1
33 261037 [Needle Bearing 1 [KBK8X 11X 74 | 261799 |(Body 1
11.8X 1 75 | 261800 (Filter 2
34 | 261576 |Clip,Piston Pin 2 76 | 261801 |Packing i
35 | 261040 |Crankshait & Rod Assy 1 77 | 261802 |Retainer 1
36 | 264503 [Clutch Assy.-Comp. 1 [Bc201 Includes 78 | 261117 |Clip 1
37-38 79 | 261118 |Pad Pl
261617 |Clutch Assy 1 |B¢200 Includes B0 261110 |Pad 7
37 | 264504 |Clutch § Sea 81 | 261117 JCiip !
utch Shoe 2 gCZOj Two 82 { 262129 [Card, Starting Instruction 1
equired
261051 [Clutch Shoe 2 |BC200 Two
Required
38 | 263614 |Cluich Spring 1 |Bc201
261188 |Spring 1 |Bc200
39| 261189 |Washer 2 [6X165XT1.2
40 | 261777 [Wave Washer 2
41 | 2864505 |Clutch Bolt 2 M6
42 | 261251 IFan Cover 1 {Bc201
43 | 263579 |Ignition Coil 1 |[Be201 Includes
44-52
261066 (Magneto Assy 1 |Bc200 Includes
44-52
44 | 263570 |Rofor Fan 1 |Bcz201
261067 {Rotor/Fan 1 [Bc200

Page 5




AE200 RECOIL -CARB




RE200 RECOIL - CARB - TOOLS

CARBURETOR REGOIL
Ref. Part Ref| Part -
No., No. |Description Q'ty|Notes No.; No, Desprlptlon Q'ty|Notes
1 | 261634 |Carburstor Assy T |Includes 2-33 ; ggfg;; FF::gcoHI:;ssy 1 ::33322 gj
2 | 261871 |O-Ring 1 pe ASsy
3 [ 262121 IMain Jet 1 (5C20T, 47 2 gggg? 2:::::: ggge ]
Jet 1 |BC200, 42
fj' gg}ggg o 0.4 5 | 262000 |Starter Case 1 {Includes
sket ! & | 081028 [Nui 2[5
6 261638 |Diaphragm 1 - o
7 261638 |Fiate 7 |BC200 ! gg}gg? gp"f' Spring !
8 | 251640 |Gasket 1 |BC200 oo Wee . 2
267641 |Pump Body 1 |BCZ01 Inciudes © e el 3
9 | 261872 |Screen ! 11 | 263471 [Starter Pawl Assy T [includes 1113
10 | 261642 | Gasket 1 5253375 Panl :
1 | 201873 |Diaphragm Assy ! 13 | 263474 |Retum Spring 1
12 | 201643 |Diaphragm Body L 14 | 263472 |Pawl Case 1
13 | 261644 |Diaphragm 1 15 | 020269 |E-Ring 1
14| 261650 (Holder 1 16 [ 267257 |Bolt IMLZESE
15 | 261649 |Spring 1 17 | 262101 |Label 1
16 | 261645 |Purge Body 1 |Includes 17 T8 261077 Nt ER VTS
17| 261646 Valve L 19 | 262403 |Stand L
18 | 261874 |Primer 1 20| 261607 |Bolt 2 |M5x 16
19 1 261647 |Pump Cover 1
20 | 263251 |Sorew 4 BC207
261648 |Scréw 4 BC200
21| 261376 |E-Ring 7
22 | 261851 |Throttle Valve 1
73 | 261652 |Plug 1
74 | 261658 |Swivel 1
25 1 260607 [Screw 2
1650 e - TOOLS noTPrcTURED
27| 261878 |Nut 1
; Ref| Part
28 | 263004 |Adjuster 1 -
5671 561653 mjécﬁon Buiion 1 No., No. [Description Q'ty|Notes
3T 267685 O-Rig 3 1 | 215585 |Tool Set T [includes 25
32 | 261666 |Spring 1 2 054753 |Tool Bag 1
33 | 261657 |Packing 7 3 210418 |Box Wrench/Driver 1 ‘1S i:a \1 3ri:er
34 | 261864 |Gasket ! 4| 062047 |Hex Wrench (3mm) T [amm
35 | 261030 |Air Fiter Plate 1 57| 105489 [Hex Wrench (dmm) 1 [dmm
36 | 262481 |Air Cleaner Assy 1 |includes 37-4 & | 216006 linstucton Manual-Bos 1
37 | 261598 |Element ! 7 | 216007 Wananty Registration Car | 1
38 | 261734 |Clip 1 8 | 210781 {Shoulder Strap 1
39 | 261914 |Cleaner Case 1
40 | 261018 |Knob 1
41 | 261993 |Screen 1
47| 261814 (Bolt 2 [M5x50
43 | 261803 [Label 7

Page 7




Maruyama U.S., Inc.
3570 Shelby Lane
Denton, TX 76207
940-383-7400 voice
940-383-7466 fax

www.maruyama-us.com



